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Test Report
He = .
REwS: 202206035
Report No.
RS A BIIS: 1 *=i&9mS: CWBDZ-QR-QC-123
+ & A R FEFR R BS: TJC1507-nYI&TJC1507-nABD Series
Sample Name Connector Part No:
- HLIEMEFLGRRAR 2RSS : .
Manufacturer CWB Electronics(Zhejiang) CO.,LTD. Previous part No. : TJC1507-nY&TJIC1506 Series
4 =t L& A AL AR 5 8510985 ekt B4 2022/5/10
Producer Add. | No.1098,East Xingfu Road,Honggiao, Yueqing,Zhejiang Date of Receipt:
HEmHE ¥ A Hp -
Sample Qty. 110pcs Test Periods 2022/5/10~2022/6/10
% . 1% M B . 0
Test Location B X KEHX oot o 24.5°C, 56.1%RH
ERRE AT RINITCIRAS.
Sample State |No Damage on surface of test sample in front of test.
KR |HIERETEPS40764G.
Tested Basis | Test According to product specification PS4076.
TSRS -
Test instrument:
s IXERRTR RERS HTEAXH
No. Instrument Name Instrument No. Valid date to
P Ay
1 . RERL SY-EG135 2023/4/30
Resistance Meter
TR
2 BT SY-FC030 2022/11/30
Ergometer
PNy
3  PEADNEAL SY-FG024 2022/7/30
Universal tensile testing machine
SRRERAITE
4 Temperature & Humidity Cycling Chamber SY-TAT10 2022/12/30
SERERRIeE
5 Temperature & Humidity Cycling Chamber SY-TA015 2022/8/30
SRRERAITE
6 Temperature & Humidity Cycling Chamber SY-TAT17 2023/2/28
RIS
! Temperature & Humidity Cycling &Vibration Chamber SY-TA092 2023/3/30
N R T
8 slaia SY-Z011 2022/7/30
Salt spray Chamber
HERERS
9 Data Acquisition Unit SY-TA106 2023/4/30
E=Es=l=—pvai== N
10 CREERUR SY-EG133 2023/4/30
Multi range DC power supply
EahiRaa
i Electric vibration table TC-FG018 202217130
T
12 ,ﬁmithJ?ElEL = TC-FG023 2022/7/30
Fall concussion test-beds
13 . ﬁ&ﬁ.ﬁ{ . TC-EG142 2022/12/30
Transient breaking instrument
BB R AU
14 Aptitude AC/DCVoltage resistance SY-EG062 2023/6/30
=
=HA
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2. FRERREESREFANHEIMRS, RENBXUFRENFREL.
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Test Result
RERS: o=.
Report No. 202206035 FHRS: CWBDZ-QR-QC-123
Fs I B MR GRFE HRRES HIRER SRR i
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
1ERMRENTAEER. MBE
B v FEREWERNER.
Checking by eyes Plastic part: smooth and flat
A 1.0k surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. A ~
6.1.1 Appear);mce BEER: (200~300) Ix 001~005 2eRHERELSH. FiL . T ;ass ;ass
Lamp: (200~300) Ix RO B rB 5 R B SRR
BmESE: (0.3~0.5) m .
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
SBHRETHL S EFEINE S, MEREEA
Bt E o EaAI(UIRIEE 25mm /min)
The end of a post shall be pushed in a
direction perpendicular to a wafer. The
HHEEN :
f load required to make the post start . . &
- - : T
6.1.2 Postf;?gzntlon moving from the wafer shall be 001~005 TJC1507-nABD: 10N Min SZERMIENTER Pass
measured. (Testing speed: <25
mm/min.)
GBI/T 5095.8 Method 15a / EIA-364-
29B
MRS KEEE
Result of test or range of numerical value
T:EE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 67.0 72.3 76.2 71.8 69.5 714 - - - - 76.2 67.0 71.4
HEEEN
Post Sample2 69.1 71.6 69.8 73.0 70.8 735 - - - - 73.5 69.1 71.3
retention
force (B Sample3 71.9 73.0 75.1 73.6 71.3 714 - - - - 751 71.3 72.7
Unit:N)
Sample4 72.9 72.8 70.5 73.3 73.7 70.5 - - - - 73.7 70.5 72.3
Sample5 69.1 74.4 68.6 741 68.6 70.9 - - - - 74.4 68.6 71.0
PE A
Name of instrument
equipment
T RERL SR I
Universal tensile testing machine
%03 0T, 3k 25 |
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Test Result

WERS: =.
Report No. 202206035 F&IwS: CWBDZ-QR-QC-123
Fs 15 B oM S50 75 5 HmRs MABEXR HERYE i
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
18R RE N LR RER.
MIBE. FFERFERRER
3 °
C%hlé]cking by eyes Plastic part: smooth and flat
M 1.08LE surface without discolor,
E es.i ht.' >10 broken, crack, and distortion,
6.1.1 i ﬂgﬁﬂ :g (200~300) Ix 006~015 |t - & &
Appearance Lamp: (200~300) Ix 2 BHERELHE M. |X . Pass Pass
E:JHIJEE%' (0 3,,_0 5) m %HHEEIQ*;LW*E‘\{%&EE#EEHH
IR, : . . w5 v
(83%3'7'656853;03) t': d 1 ﬁiﬁlkpﬁsr;: bright and even
' etho a surface without rust, oxide, fog
and obvious physical damage,
etc.
P =it vl
bise Connector mating /unmating. force notee
VP:"L AT uuumuc;ﬁ ff:; NesaD
A EE T 107 SR B e e
ﬁ%*?ﬁ?kﬂii>x$ﬁ/)\ﬁ)\ E)ﬂ?& 30 31.048(3.26)~ 5.194(0.53)¢
= RE A mm/min. 40 34.504(3.53)¢ 5.860(0.60)°
E’%”;};E);]j]'_ﬁ A plug housing with crimped contacts Z z; ;:ZS:S; fi:iizjz
Insertion and a header shall be mated and B T i .
6.1.3 unmated on the mating axis. Initial 006~015 e 45178461y 8624088 ZREI|UN TR o
force and . . . 9. 47.824(4.88)0 0.310(0.95) Pass
: insertion and withdrawal forces shall be
W|thdrawal ] 100 50.470(5.15)¢ 9.996(1.02)¢
measured. (Testlng Speed: <25 1o 53.116(5.42) 10.682(1.00)
force mm/mm) 120 55.762(5 69)° 11.366(1.16)
GBIT 5095.7 Method 13b / EIA-364- T e .
13B 150 63.602(6.49) 13.426(1.37)¢
167 66.248(6.76)° 14.112(1.44)
174 68.804(7.03)0 14.798(1.51)0
180 71.540(7.30)¢ 15.484(1.58)°
194 74.186(7.57)0 16.170(1.65)>
200 76.832(7.84)¢ 16.856(1.72)7
HME R BETEE
Result of test or range of numerical value
BAIUnit: N
II{ﬁea Sample1 Sample2 Sample3 Sampled4 Sample5 Max Min Avg
5hL Fit Fit Tt Tt Fit ; , ,
Appearance No damage. No damage. No damage. No damage. No damage.
HREAA
Insertion 28.9 26.1 23.8 25.6 24.3 28.9 23.8 25.7
) 1st(Max)
3Pin —
HRIKE N
Withdrawal 21.0 18.2 18.9 18.8 20.4 21.0 18.2 19.5
1st(Min)
HREAA
Insertion 36.1 35.5 33.3 35.0 39.2 39.2 33.3 35.8
10Pi 1st(Max)
in
HARIKE N
Withdrawal 26.0 24.3 247 24.4 27.8 27.8 24.3 25.4
1st(Min)
R EBR
Name of instrument
equipment

T ik e
Universal tensile testing machine
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RERS: a.

Report No. 202206035 FI®RS: CWBDZ-QR-QC-123
Fs KNI E M F e 75k (e MAREK HERYE i
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion

. 1ERMRENTREER. M
8 _ \ FEEEZmERNTR.
Checking by eyes Plastic part: smooth and flat
WA 1.0 L surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. A N
6.1.1 Appearance |z (200-300) Ix 016~020  |2&BH-ERELHM. EL . KM Pass Pass
Lamp: (200~300) Ix BN R R R E S
BmEEE: (0.3~0.5) m .
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
T ERwF RS EiEmki T,
HNEFSLEMNHTFRIE R SLENENE
7, MXRE 1~5 mm/sec.
Pulling load shall be applied to a
correctly crimped contact and a wire.
The load required to pull the wire out of
B SR the conta(;:t ?' brc_aak the vg.ri sgall be PR (Mu) o
(GERFTICI507- measured. (Testing speed: ‘ Crimpin pull out orces
mm/sec.) My ;
nYl GB/T5095.8 Method 16d / EIA-364 ; Koy | EEEL ~
6.1.4 Crimping pull out -¢ Metho Rt 016~020 Wiresizer | derions | Trverse diretiond] Z5 RETIBIN TR =
08B Pass
force Ne Ne
(applied =
to TIC1507-nY1) AWGH26: 1960 1180
AWGH28: 1470 118
Traverse Direction
J’i Axial Direction
KRN BEEE
Result of test or range of numerical value
mA .
ltem Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
K AWG#26 27.9 28.2 26.3 27.9 26.4 28.2 26.3 27.3
Horizontal : ’ ’ : : ' ' ’
E8 AWG#26 13.5 12.6 14.1 14.8 13.0 14.8 12.6 13.6
Vertical : ’ ’ : : ' ' ’
ERRE B
Name of instrument
equipment

HEMAt

Ergometer
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Test Result

RERS: a.
Report No. 202206035 FI®RS: CWBDZ-QR-QC-123
Fs KNI e MR ERGE HRRS MAREK HERYE i
No. ltem Condition & Method Sample No. Requirement Test Result Conclusion
1R R EN A RER. ME
B . FRREMERNER.
Checking by eyes Plastic part: smooth and flat
MH: 1.0 E surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. A ~
6.1.1 Appearance | "iPA:  (200~300) Ix 021025  [2&WHRERHFM. S . T sl S
Lamp: (200~300) Ix R RIMA IR K FB % B AR R S Ea
BiuiEE: (0.3~0.5) m o
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
WAEESR, PHAERBIFEL, BR100
mA; FHEMER TIEIRZS: &K (10~55~
10) Hz, BMEIRIER154, HRiE1.52
mm. SEXYZ=HHIE R 758 & 1BER2/ BT . SN FeiRAs
Mate connectors subjected them to following Appearance: no damage.
U IREN vibration conditions, for a period of 2 hours in JERREFE : 20mQ Max. " &
’ - 4t T =
617 Vibration each of 3 mutually perpendicular axes, 100 021-025 Contact resistance: 20mQ Max. ERUBR TR Pass
mA current shall be applied. 37 PR AT E]: 1psec Max
Frequency: (10~55~10) Hz/min. Current interruption: 1psec Max
Cycling time: 1min.
Amplitude: 1.52 mm.
GBI/T 5095.4 Method 6d / EIA-364-28D
KRN BUEEE
Result of test or range of numerical value
II:ZE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
egae Feitifh Feitifh Fi5if5 Feitifh Feitifh
e Ay | 021-025 No damage. No damage. No damage. No damage. No damage. / / /
R
Appearance i i it i i
. 5145 515 17 24P 24P
REE | 021-025 No damage. No damage. No damage. No damage. No damage. / ! !
e
Current interruption 021-025 <1us <1us <1us <1us <1us / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 4.2 3.0 4.5 3.2 3.7 3.8 - - - - 4.5 3.0 3.7
Sample2 3.5 3.0 3.6 3.2 3.5 3.1 - - - - 3.6 3.0 3.3
RLEHT | Sample3 3.5 3.4 4.0 3.2 4.1 3.5 - - - - 4.1 3.2 3.6
JERRER R Sample4 3.9 3.6 43 36 3.9 36 - - - - 43 3.6 3.8
Contact
resistance Sample5 4.0 3.6 3.9 34 3.5 4.1 - - - - 4.1 3.4 3.8
(L
Unit:mQ) Sample1 4.3 43 5.0 4.4 5.9 4.8 - - - - 5.9 4.3 4.8
Sample2 5.2 5.0 5.5 5.4 5.8 4.6 - - - - 5.8 4.6 5.3
RLEF | Sample3 4.4 5.5 5.4 5.6 4.3 5.0 - - - - 5.6 4.3 5.0
Sample4 5.8 5.4 5.4 4.3 5.3 5.5 - - - - 5.8 4.3 5.3
Sample5 4.9 4.9 4.3 4.7 5.2 5.6 - - - - 5.6 4.3 4.9
¥ 6 T, 325 W
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BRI BB
Name of instrument
equipment

wzha

Vibration Tester

WERIT

Resistance Meter
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RERS: =
Report No. 202206035 FI&RS: CWBDZ-QR-QC-123
Fs KmE MR ERGE HRRS MAREK HERHE “hig
No. Iltem Condition & Method Sample No. Requirement Test Result | Conclusion
1ERHRENTREER. M
B v FHEREMERER.
Checking by eyes Plastic part: smooth and flat
A 1.0k surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. N A
BZAA . ~. _ B = =] (=)
6.1.1 Appearance iel:l 3 (200~300) Ix 021-025 iﬁ}%#ﬁﬁjﬁ%ﬁ\ At . 9&5}1 Pass Pass
Lamp: (200~300) Ix B UKL 15 5 EB 48 R B S
ENSER: (0.3~0.5) m .
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
RS, EXYZEHIERFREHEIR (B
#18)%) , NI IEIELL100 mARTE.
MESEE: 490 m/s2
FELERTE: 11 ms
following shock sanditions, 3 imes of shock AL Tl
RS A e Appearance: no damage. . 2
- N & T =
6.1.8 Shock :l?tllljabl(leyaprz)rlpl;:;?c:uﬁfzg:Irsgzts)ir:wzTDI(Z?Q 3 021-025 B3R AR AR (E]: 1usec Max HRYRA TR Pass
100mA current during the test.(total of 18 Current interruption: Tusec Max
shocks)
Test pulse: 490 m/s2
Duration: 11 ms
GBI/T 5095.4 Method 6c / EIA-364-27B
HMEE R BUESE E
Result of test or range of numerical value
II:ﬁeE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
NN Tt Tt Fints Tt Tt
. iRy | 021-025 No damage. No damage. No damage. No damage. No damage. / ! /
MO8
Appearance Rt Rt it Rt Rt
. 5117 5117 1% 5117 5115
R/ | 021-025 No damage. No damage. No damage. No damage. No damage. / / /
BB BB
Name of instrument
equipment
AHRIEE
Shock test system
¥ 8T, 2 W
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Test Result

RERS: =
Report No. 202206035 FI®RS: CWBDZ-QR-QC-123
Fs KmE MR ERGE RS MAREK HERHE g
No. Iltem Condition & Method Sample No. Requirement Test Result | Conclusion
18R REN A RER, ME
B v FHEREMERER.
Checking by eyes Plastic part: smooth and flat
A 1.0k surface without discolor, broken,
30 Eyesight: > 1.0 crack, and distortion, etc. N A
6.1.1 Appear’;nce B2BA: (200~300) Ix 026~030 2EBHEELHM. |k . KA ;ass ,fass
Lamp: (200~300) Ix TR IR K FR 5% R B e S B
EMEEE: (0.3~0.5) m .
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
AF 100X HYIR EHRETR 300K . o
UBAWIORMBEARIOR, P —
TP cycles for mating and unmating tes Appearance: no damage. N
6.1.9 Durat;ilit at the speed of 10 cycles per minute 026~030 SERRELIE: 20mQ Max ZRBEN TR ;‘
Y |GBIT 5095.5 Method 9a / EIA-364- : ax. ass
Contact resistance: 20mQ Max.
09C
HMEE R BUESE E
Result of test or range of numerical value
II{ﬁeE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
poAs Tt Tt Fints Tt Tt
. iR3ugr | 026~030 No damage. No damage. No damage. No damage. No damage. / ! /
MO8
Appearance Rt Rt it Rt Rt
. 5117 5117 % 5117 5117
W/ | 026~030 No damage. No damage. No damage. No damage. No damage. / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 3.1 3.2 3.2 3.2 3.5 3.2 - - - - 3.5 3.1 3.2
Sample2 3.6 3.9 3.0 3.2 3.7 3.5 - - - - 3.9 3.0 35
RIEHT | Sample3 3.7 3.4 3.0 3.1 4.1 3.0 - - - - 4.1 3.0 34
JERkERFE Sample4 3.4 3.4 35 3.1 26 2.6 - - - - 3.5 2.6 3.1
Contact
resistance Sample5 3.8 4.0 3.8 4.0 3.7 4.0 - - - - 4.0 3.7 3.9
(B
Unit:mQ) Sample1 5.3 4.3 4.0 3.8 3.8 4.2 - - - - 5.3 3.8 4.2
Sample2 4.7 4.8 5.1 4.5 4.4 5.2 - - - - 5.2 4.4 4.8
RIfE | Sample3 5.1 4.1 3.9 3.8 4.4 4.9 - - - - 5.1 3.8 4.4
Sample4 4.7 4.6 5.4 4.9 5.1 4.9 - - - - 54 4.6 4.9
Sample5 4.1 4.4 4.3 4.0 4.1 3.9 - - - - 4.4 3.9 4.1
PEd- =
Name of instrument
equipment

HEM AT

Ergometer

BRI

Resistance Meter
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Report No. 202206035 FI®RS: CWBDZ-QR-QC-123
Fs mE &M S Bk 75 5 HRRS HRER HERBUE i
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion

g 1ERNGRENTRAEER. ME. FF
Checking by eyes ?E%Zi%ﬂlﬁlﬁﬁﬁﬁ"]ﬁﬁéo
S . N Plastic part: smooth and flat surface
A 1.0 L . .
- without discolor, broken, crack, and
Eyesight: > 1.0 ) .
SN distortion, etc. & &
6.1.1 BEER: (200~300) Ix 031-035 =
Appearance . - 2ERHREXLEM. St . THEN Pass Pass
Lamp: (200~300) Ix o b et
T o 5 . WU R B S R R .
BmEE: (0.3~0.5) m it
. Metal part: bright and even surface
Space: (0.3~0.5) m without rust, oxide, fog and obvious
GBI/T 5095.2 Method 1a . ’ 109
physical damage, etc.
FRECRAPREERR S, /N TR B B T
. M3
R MR . o
Mate connectors with dry circuit to test Ak : 20mQ Max. 5 =3
= 2:{: NN =]
6.2.1 r;(i)sr;;ancée contact resistance 031-035 Contact resistance: 20mQ Max. RGN TR Pass
GBIT 5095.2 Method 2a / EIA-364-
23B
25 R BESE
Result of test or range of numerical value
T:EE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
S o o o o o
Fints Fints Fints Fints Fints
App::ran 031-035 No damage. No damage. No damage. No damage. No damage. / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 2.8 2.9 3.2 3.2 34 3.0 - - - - 3.4 2.8 3.1
JERREEIE
Contact | Sample2 3.5 3.7 2.9 3.8 34 3.0 - - - - 3.8 2.9 3.4
resistanc
SEX0 Sample3 3.2 3.0 29 2.8 2.7 3.2 - - - - 3.2 2.7 3.0
Unit:mQ)
Sample4 3.5 3.3 29 3.9 2.7 2.8 - - - - 3.9 2.7 3.2
Sample5 3.9 4.1 4.1 3.5 3.5 4.1 - - - - 4.1 3.5 3.9
R4
Name of instrument
equipment

Rt

Resistance Meter

%10 U, L 25 1
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Test Result

*Flf:fﬁﬁ; 202206035 #1852 CWBDZQR-QC-123
Fs I B M EHRFE MRS HASEkK SRR g
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion

g 1ENGRANTARER. Mia 7
Checking by eyes PR HIE LR
M 1.08LE Plastic part: smooth and flat surface
Eyes.ighi' >1.0 without discolor, broken, crack, and
LS e distortion, etc. & &
6.1.1 BEER: (200~300) Ix 031-035 =
Appearance Lamp: (200~300) Ix 2&EBRHFRE LB, S . THAEXN Pass Pass
ENUEE% (0 3__,0 5) m *ﬂm?ﬁ{ﬁ&%%&%ﬁ%%%ﬂﬂﬁo
s Iace' (0' 3~0 ;5) m Metal part: bright and even surface
GFéIT 509'5 2 M thod 1 without rust, oxide, fog and obvious
’ ethod 1a physical damage, etc.
TERREREML 4 2 Bk th4k < i8], 500V
DCE EHITIR
“eEE  [Apply a voltage of 500V DC between ) - ~
6.2.2 Insulation |adjacent contacts and between 031-035 51%%'\&%'\:/:::] ((ll:ni::;) ERBWBIN TR I:ass
resistance |contacts to ground. ’
GB/T 5095.2 Method 3a / EIA-364-
21C
SRIERA < 1813k Hh 2k < [B] 5 iN500V
AC (BHE) ,RERIMAREBESE
AL B8 1min.
MfEJE |Apply a voltage of 500V AC (rms) and SN THEEFEFMKINIER ~
6.2.3 Withstand (leakage current of 1mA between 031-035 Appearance: no breakdown or HERHMIENTER Iszlass
voltage |adjacent contacts or ground cables for flashover
1 minute.
GB/T 5095.2 Method 4a / EIA-364-
20B
KMEE R BUESE E
Result of test or range of numerical value
IIEEE Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
5030 Tt Tt Tt T FH , , ,
Appearance No damage No damage No damage No damage No damage
fuie e
Insulation resistance >500 >500 >500 >500 >500 / / /
(BAIUNItMQ)
it & Tttt Tttt T 15t T 15t T 15t / / /
Withstand voltage No damage No damage No damage No damage No damage
BERK e

UERR BRI
Name of instrument
equipment

S RHBD o phidot

A B AR MR
DC/AC insulation and Dielectric Strength tester

11 u, JL25 I
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RELS 202206035 Fi5HS: CWBDZ-QR-QC-123
Report No. =
Fs mE MR GRFE HRRS HRER HERBUIE i
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
a5l 1ERMRENTASER. ME. FF
Checking by eyes HREMIEAHER.
WA 1.08E Plastic part: smooth and flat surface
Eyes.ighi' >10 without discolor, broken, crack, and
n > 1. ) . ~
6.1.1 M lemEg. (200~300) Ix 036-050 |distortion, etc. _ - 8 a
Appearance | " 900~300) Ix 2EERAEHM, FIL . KRR Pass Pass
BB, (0305 m ARG R SR B E S R
s Iace' (O' 3~0 '5) m Metal part: bright and even surface
GFI)BIT 509'5 2 M thod 1 without rust, oxide, fog and obvious
’ ethod 1a physical damage, etc.
WEEESR, BUSARFRR, WE
EEE
BH Mate connectors and measure the N
6.2.4 | Temperatur |temperature rise of contact when the 036-050 A30°C Max. HRHEIEN TR lf'
e rise maximum AC rated current is passed. ass
GBIT 5095.3 Method 5a / EIA-364-
70A
&M 25 R MESE
Result of test or range of numerical value
B fIUnit: k
&ﬁm;z:r’;ﬁ'tes’%ﬁ Nod | No2 | No3 | No4 | No5 | No6 | No7 | No8 | No.9 | No.10 | Max | Min Avg
21R: 2A, AWGH#26 11.3 11.6 11.0 10.8 11.3 - - - - - 11.6 10.8 19.1

10%%: 2A, AWGH#26 | 22.0 16.5 19.7 17.6 19.4 - - - - - 22.0 16.5 231

20#%: 2A, AWGH#26 | 28.6 26.7 24.6 27.6 27.8 - - - - - 28.6 24.6 271

UK BRI
Name of instrument
equipment

ZEIFEREIR
Multi-Range DC Power Supply
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Test Result

RERS =.
Report No. 202206035 FigmS: CWBDZ-QR-QC-123
Fs KmE KMEGHFE HRRES HAREK HERBUE g
No. ltem Condition & Method Sample No. Requirement Test Result Conclusion
= 1ERMRENTAEER. MBE.
Checking by eyes FE R ME R .
S \ Plastic part: smooth and flat surface
MA: 1.0 L . .
Evesight: > 1.0 without discolor, broken, crack, and
yesight: > 1. ) .
SR distortion, etc. a4 &
6.1.1 BEBA: (200~300) Ix 051-055 =
Appearance . - 2eRHEREXLSM. |t . TR Pass Pass
Lamp: (200~300) Ix o e -
EMESE, (0.3-0.5) m BOHURLIR 3 PR S R R S 0
NN o Metal part: bright and even surface
Zgﬁeéégf;oﬁ) t:] d 1 without rust, oxide, fog and obvious
i ethod 1a physical damage, etc.
EERIAR, T (85£2) CHES
PR ES00/E, BEBIERFHE
(1~2) 1BFIE SN TRt
iR Mated connectors exposed to the } Appearance: no damage. ey ~
6.3.1 Heat resistance [condition of (85+2)°C for 500 hours, 051-055 R : 20mQ Max. HBREBER TR At
recovery time (1~2) hours Contact resistance: 20mQ Max.
GBIT 5095.6 Method 11i / EIA-
364-17B
KN RS HIETEE
Result of test or range of numerical value
E’iE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Fitn Fitn Fitn Fits Fitn
3R | 051-055 No damage. No damage. No damage. No damage. No damage. / / /
ShAR
. Feiiifs Feiiifs Fiiifs Fiiifs Fiiifs
/s | 051-055 No damage. No damage. No damage. No damage. No damage. / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1| 3.4 3.3 2.8 3.3 3.3 3.6 - - - - 3.6 2.8 33
Sample2| 3.5 3.3 3.2 3.3 3.2 3.9 - - - - 3.9 3.2 34
RIEHT | Sample3 | 3.7 3.2 2.8 3.6 2.9 41 - - - - 4.1 2.8 34
JEfRea R Sample4| 3.4 3.0 2.8 3.4 29 3.3 - - - - 34 2.8 3.1
Contact
resistance Sample5| 3.0 34 3.0 3.1 2.8 4.1 - - - - 4.1 2.8 3.2
(1
Unit:mQ) Sample1| 3.7 3.4 2.6 3.4 35 3.6 - - - - 3.7 2.6 3.4
Sample2| 3.6 3.5 3.2 3.7 3.4 4.3 - - - - 43 3.2 3.6
IS | Sample3 | 3.9 3.4 3.0 3.5 3.2 3.9 - - - - 3.9 3.0 35
Sample4| 3.4 3.0 2.6 3.6 2.9 3.7 - - - - 3.7 2.6 3.2
Sample5| 3.3 3.6 3.0 3.3 3.0 4.4 - - - - 4.4 3.0 34
R4
Name of instrument
equipment

SIRRTARIEFE
Temperature & Humidity Cycling
Chamber

WERIT

Resistance Meter

13 U, k25
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wERS: o.
Report No. 202206035 FigmS: CWBDZ-QR-QC-123
Fs KmE MR ERGE HRRS MAREK HERHE g
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
a5 1EERMRENTAEER. M.
Checking by eyes FERHIIE TR .
. \ Plastic part: smooth and flat surface
WA 1.0lLE )
Eyesight: > 1.0 without discolor, broken, crack, and
Sl distortion, etc. & A
6.1.1 BBER: (200~300) Ix 056-060 _
Appearance . 2&BRHFRELFEM. Sk KRR Pass Pass
Lamp: (200~300) Ix o e o
i . - BRI 45 K% B 95 R B 7% S R B
BiMEES: (0.3~0.5) m e
A Metal part: bright and even surface
Space: (0.3~0.5) m without rust, oxide, fog and obvious
GBI/T 5095.2 Method 1a ; ’ 109
physical damage, etc.
EESREAR, T (40£2) Tz
SHMES00/NEY, BEEERSK
B (1~2) pBFE S Feidn
KR Mated connectors exposed to the Appearance: no damage. y
- 4k T P
6.3.2 Cold resistance |condition of (-40+2)°C for 500 hours, 056-060 FEfREE: 20mQ Max. HERBRA TR L
recovery time (1~2) hours Contact resistance: 20mQ Max.
GB/T 5095.6 Method 11j / EIA-
364-17B
K EE R BUESE E
Result of test or range of numerical value
e .
ltem Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
A T th T th T th T th T th
1 _
i{3AT | 056-060 No damage. No damage. No damage. No damage. No damage. / / /
SR
. Fei5its Fi5its Fi5its Fi5its Fei5its
A X
i3/E | 056-060 No damage. No damage. No damage. No damage. No damage. / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1| 4.7 3.7 3.6 3.9 3.3 4.4 - - - - 4.7 3.3 3.9
Sample2| 3.2 3.7 3.1 3.4 3.0 3.7 - - - - 3.7 3.0 3.4
RIEH] | Sample3| 3.2 3.0 2.6 2.8 2.7 3.6 - - - - 3.6 2.6 3.0
FERbea R Sample4 | 3.6 4.2 29 3.3 3.5 4.4 - - - - 4.4 2.9 3.7
Contact
resistance Sample5( 3.1 2.8 3.1 3.0 3.8 3.6 - - - - 3.8 2.8 3.2
(L
Unit:mQ) Sample1| 4.9 4.3 4.0 4.6 3.6 4.5 - - - - 4.9 3.6 4.3
Sample2| 3.8 3.8 41 4.0 3.3 4.0 - - - - 41 3.3 3.8
RIS | Sample3| 34 3.4 2.7 3.1 29 3.5 - - - - 3.5 2.7 3.2
Sample4 | 3.7 4.9 3.4 2.7 3.8 4.8 - - - - 4.9 2.7 3.9
Sample5| 3.2 3.3 3.2 2.9 2.6 3.4 - - - - 3.4 2.6 3.1
BB BB
Name of instrument
equipment

SIRREHIRIETE
Temperature & Humidity Cycling
Chamber

BRI

Resistance Meter

14 U, L 25
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Test Result

RERS: o=
Report No. 202206035 FigmS: CWBDZ-QR-QC-123
Fs &I B MR ERGE RS MAREK HERHE i
No. ltem Condition & Method Sample No. Requirement Test Result Conclusion
a5 1R REN T RER, MfE. AR
Checking by eyes ?;ﬂrﬂﬁﬁﬁﬂ’\lﬁﬁée
M 1.08LE Plastic part: smooth and flat surface
. without discolor, broken, crack, and
Eyesight: > 1.0 ) )
Sl distortion, etc. a &
6.1.1 BBER: (200~300) Ix 061-065 e
Appearance ) 2&BRHFRELEM. St TREAIN Pass Pass
Lamp: (200~300) Ix . - .
0 ) g WiR 7 R B e R AR SRR
BMES: (0.3~0.5) m -
A Metal part: bright and even surface
Space: (0.3~0.5) m without rust, oxide, fog and obvious
GBI/T 5095.2 Method 1a ; ’ 109
physical damage, etc.
mE (40+2) C,
FASHEE (90~95) %
W ERTES00/0 BT, EUHIRE SN iR
(1~2) MBI ES. Appearance: no damage.
1B RE TR Mated connectors exposed to the FEfREEFE : 20mQ Max. y B R
6.3.3 Humidity condition of temperature (40+2)°C, 061-065 Contact resistance: 20mQ Max. HRYRA TR L
humidity (90~95)% for 500 hours, #ERE: 100 MQ Min.
recovery time (1~2) hours Insulation resistance: 100 MQ Min.
GBIT 5095.6 Method 11c /EIA-
364-31B
KNG RSBETEE
Result of test or range of numerical value
Ilfia Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
oA T th T th T th Tt Tt
e 3R | 061-065 No damage. No damage. No damage. No damage. No damage. / / /
Xk
. Fei5its Fi5its Fei5its Feiiifs Feiiifn
A N
i/E | 061-065 No damage. No damage. No damage. No damage. No damage. / / /
fuie e
Insulation resistance | 061-065 >100 >100 >100 >100 >100 / / /
(B AIUNitMQ)
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1| 3.6 3.5 3.0 3.3 3.0 3.8 - - - - 3.8 3.0 34
Sample2| 3.4 3.3 4.3 3.1 3.3 3.8 - - - - 4.3 3.1 35
RIEH] | Sample3| 3.4 3.1 3.1 3.2 3.6 3.5 - - - - 3.6 3.1 33
JERREEIE Sample4 | 3.7 4.0 3.7 3.1 3.1 3.7 - - - - 4.0 3.1 3.6
Contact
resistance Sample5| 3.9 3.6 3.5 3.2 3.5 3.0 - - - - 3.9 3.0 35
(B
UnitmQ) Sample1| 4.7 41 3.4 3.9 3.5 5.5 - - - - 5.5 34 4.2
Sample2| 4.0 3.2 3.3 3.5 4.6 4.2 - - - - 4.6 3.2 3.8
XI5 | Sample3| 3.8 3.9 3.5 4.0 3.3 4.7 - - - - 4.7 3.3 3.9
Sample4 | 4.3 4.6 3.2 3.7 3.5 4.3 - - - - 4.6 3.2 3.9
Sample5| 4.0 3.9 3.6 3.6 2.9 4.9 - - - - 4.9 2.9 3.8

15 7, k25 ;T




RERS:
Report No.

202206035

B W % R
Test Result

FIZIRS: CWBDZ-QR-QC-123

NERE B
Name of instrument
equipment

SIRREHRIEFE
Temperature & Humidity Cycling
Chamber

X B R E L
DC/AC insulation and Dielectric Strength tester

HERIT
Resistance Meter
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Test Result

RERS: a.
Report No. 202206035 FI®RS: CWBDZ-QR-QC-123
Fs KmE MR ERGE HRRS MAREK HERYE i
No. ltem Condition & Method Sample No. Requirement Test Result Conclusion
18R REN A RER, ME
B v FHEREMERER.
Checking by eyes Plastic part: smooth and flat
A 1.0k surface without discolor, broken,
30 Eyesight: > 1.0 crack, and distortion, etc. N A
6.1.1 Appear’;nce BEB: (200~300) Ix 066-070 2eRHRELSE M. |k . TR Pass Pass
Lamp: (200~300) Ix EHHRIRL R BB R RS SRR
BmEEE: (0.3~0.5) m .
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
R RIRERFig STRLIRE, BUTEEIR24/)
FTENRIEEBIF 100K RIOEIMEIESRIMIT
ESHRIBNERL (Fig6) , EFKANMEIRMIT
PHEBNES (Fig.7) « &RE—MER
H: 1RFig. 7SERET16/ TR E S, 4E0F
FRRISERE25°C. HIEE (93+3) %
RYEREE R 3.5/MB
The temperature and humidity were cycled SN FeiRAs
EIRE IR |for 10 times for 24 hours per cycle after the Appearance: no damage.
Humidity- samples were pretreated in accordance with JERREEFE : 20mQ Max. R R
6.3.4 Temperature Fig.5. 5 cycles of the first 9 cycles are 066-070 Contact resistance: 20mQ Max. ERERR TR et
cycling selected to execute the cycle with low faseafE: 100 MQ Min.
temperature (Fig.6), and the remaining 4 Insulation resistance: 100 MQ Min.
cycles were performed without low
temperature (Fig.7). The final cycle as
follows :after performing the first 16 hours as
shown in Fig.7, the sample was placed in an
environment with a temperature of 25°C and
a relative humidity of (93+3) % for 3.5 hours
IEC 68-2-38
M EE R BUESEE
Result of test or range of numerical value
IItB:aE Sample Sample1 Sample2 Sample3 Sample4 Sampleb Max Min Avg
N Finifs Finifs Tttt Fiiifs Finifs
7 _
3R | 066-070 No damage. No damage. No damage. No damage. No damage. / / /
SR
. Feiiifn Fiiifn Fi5its Fiiifn Feiiifn
A X
ii/E | 066-070 No damage. No damage. No damage. No damage. No damage. / / /
faizra il
Insulation resistance | 066-070 >100 >100 >100 >100 >100 / / /
(B{HIUNitMQ)
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 | No.10 Max Min Avg
Sample1 3.4 3.3 3.2 3.2 3.0 3.6 - - - - 3.6 3.0 33
Sample2 3.5 3.4 3.2 3.1 3.0 3.9 - - - - 3.9 3.0 34
RIEHT | Sample3 2.8 2.9 2.9 2.8 3.5 3.7 - - - - 3.7 2.8 31
FERbea R Sample4 3.6 3.1 3.5 3.3 3.1 - - - - 3.6 3.1 33
Contact
resistance Sample5 3.7 3.8 3.2 3.4 3.6 4.3 - - - - 4.3 3.2 3.7
(L
Unit:mQ) Sample1 4.3 3.7 3.7 3.6 33 4.4 - - - - 4.4 3.3 3.8
Sample2 4.2 4.6 3.6 3.8 3.5 4.9 - - - - 4.9 3.5 4.1
RIS | Sample3 3.3 3.6 3.6 3.1 33 43 - - - - 4.3 3.1 35
Sample4 4.3 41 3.2 33 3.2 41 - - - - 4.3 3.2 3.7
Sample5 5.0 4.7 4.7 4.2 3.9 5.2 - - - - 5.2 3.9 46
17 5, 325 W
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BRI E B
Name of instrument
equipment

BERR

BE-EE-REGRAIFEIARE

o i N X B R E IR BRI
Temperature & Humidity Cycling &Vibration DC/AC insulation and Dielectric Strength tester Resistance Meter

Chamber
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Test Result
Ao
;ﬁe“pﬁ";;) 202206035 FHBHE: CWBDZ-QR-QC-123
Fs KNI e MR ERGE HRRS T HERYE i
No. ltem Condition & Method Sample No. Requirement Test Result Conclusion
- 1 SR RE N R RER. [0
Checking by eyes FEREMER TR .
M 108k Plastic part: smooth and flat surface
Eyes-igh’.(' >1.0 without discolor, broken, crack, and
70 . . A = Pas Pas
6.1.1 I BER:  (200~300) Ix o71-075  |distortion ete. o _ a A
Appearance Lamp: (200~300) Ix 2 EBHFEEEM. S/ LRE Pass Pass
B, (03-05) m BOMALIAYS R AR SR R S 50
s /a\ce' (0' 3-0 '5) o Metal part: bright and even surface
GpBIT 50952 Mothod 1 without rust, oxide, fog and obvious
' ethod 1a physical damage, etc.
BRRHERIABANG, KEREHEP, RTINS
BERIRE
a) 7E(-55+2) CHYIEIR & A E0.5/Mf 5
b) 7£(85+2)’ CAYIEIR &1 T & 0.5/ N ;
Ma)Zlb)A—MEF, FEREHIRFER AT
55y¢h, HBHTS00MEH,RE (1~2) NRIERE
BT Mated connectors shall be tested under the S : Feihdn
M)z n g .
following conditions Appearance: no damage. .
Temperat 071-075 gt T A
6.3.5 C;)C”rngure Temperature °C Duration FEfREEFE : 20mQ Max. HREBN TR L
1 -55+2 0.5h Contact resistance: 20mQ Max.
2 Room Temp. 5 minutes Max
3 +85+2 0.5h
4 Room Temp. 5 minutes Max.
Step 1 to 4 is one cycle,500 cycles shall be
tested, recovery time (1~2) hours
GBIT 5095.6 method 11d / EIA-364-32C
KRN BEEE
Result of test or range of numerical value
IItB:arEn Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
oA Tttt T th T th T th T th
3R | 071-075 No damage. No damage. No damage. No damage. No damage. / / /
SR
. Fei5its Fi5its Fi5its Fi5its Fi5its
A N
wifE | 071-075 No damage. No damage. No damage. No damage. No damage. / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 2.9 3.9 2.9 2.7 34 3.3 - - - - 3.9 2.7 3.2
Sample2 2.9 3.5 3.7 3.3 3.6 3.6 - - - - 3.7 2.9 34
RIEHT | Sample3 3.3 4.4 4.0 3.6 3.9 34 - - - - 4.4 3.3 3.8
FERbea iR Sample4 3.3 3.3 3.2 3.5 3.1 3.2 - - - - 3.5 3.1 33
Contact
resistance Sample5 4.3 3.3 3.7 4.0 3.9 4.1 - - - - 4.3 3.3 3.9
(L
Unit:mQ) Sample1 4.2 4.7 3.8 4.8 4.0 4.7 - - - - 4.8 3.8 4.4
Sample2 4.0 4.2 4.5 4.3 34 45 - - - - 4.5 34 4.2
R E | Sample3 3.7 3.9 3.4 4.3 4.3 5.0 - - - - 5.0 34 4.1
Sample4 3.7 4.5 3.6 4.6 3.9 4.1 - - - - 4.6 3.6 4.1
Sample5 5.3 5.2 5.1 4.4 5.0 5.2 - - - - 5.3 4.4 5.0
019 71, L 25 7T
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BRI E B
Name of instrument
equipment

BE-EE-ARIGETMERETE AR
Temperature & Humidity Cycling &Vibration Chamber Resistance Meter
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Test Result

R

RERS: o=.
Report No. 202206035 FigmS: CWBDZ-QR-QC-123
Fs KmE MR ERGE RS MAREK HERYE i
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
a5 1ERNMRENTAEER. M F
Checking by eyes HRFEREER .
. \ Plastic part: smooth and flat surface
MH: 1.0 E ! A
Eyesight: > 1.0 without discolor, broken, crack, and
Sl distortion, etc. & &
6.1.1 BBER: (200~300) Ix 076-080 e
Appearance ) 2&BRHFRELEM. St KAEHN Pass Pass
Lamp: (200~300) Ix N . o
0 ) g MU 4 K% BB 45 FR Bt 7 S R B
BMES: (0.3~0.5) m Al
A Metal part: bright and even surface
Space: (0.3~0.5) m without rust, oxide, fog and obvious
GBI/T 5095.2 Method 1a ; ’ 109
physical damage, etc.
IR RMNIRIEHETEETR, RARE S (R EHREETELRER
A %(REES L) ME LB R, 735 B AT Es, Hi%
+2)'CIRE TEHEE 48/, RIEEAREN RHE RIFE TR0 E M GER R RUIE 1
RZRIBKRREERENRY. EEEEE o)
HE FHTHE (1~2) A Appearance: no damage (no erosion ; 5
= - % T =
6.3.6 Salt spray 48 hours spray, at temp (35+2)°C, NaCl 076-080 on material exposed. and plating HRABA TR Pass
mist concentration (5+1)%. After test wash material, slight erosion on the cutting
parts and put it into room ambient for (1~2) surface is acceptable)
hours $EfREEPE: 20mQ Max.
GBIT 5095.6 Method 11f /EIA-364-26B Contact resistance: 20mQ Max.
KRN BEEE
Result of test or range of numerical value
II;EE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
NN F s Finth Fints Tt Tt
ST iX3ugr | 076-080 No damage. No damage. No damage. No damage. No damage. / ! /
Appearance| Fi5if5 Fi5if5 Fiiifs Feitifh Feitifh
i/ | 076-080 No damage. No damage. No damage. No damage. No damage. / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 3.8 3.9 3.5 3.6 3.4 3.2 - - - - 3.9 3.2 3.6
Sample2 3.5 3.3 4.2 3.2 3.2 3.4 - - - - 4.2 3.2 35
RIEHT | Sample3 3.7 3.4 3.1 4.1 3.3 3.6 - - - - 4.1 3.1 35
JEfkER A Sample4 35 3.8 36 4.0 35 3.2 - - - - 4.0 3.2 3.6
Contact
resistance Sample5 35 3.8 3.1 3.9 3.7 3.5 - - - - 3.9 3.1 3.6
(B
UnitmQ) Sample1 5.1 5.1 5.1 47 3.9 4.1 - - - - 5.1 3.9 47
Sample2 4.9 4.3 5.2 4.5 5.0 3.9 - - - - 52 3.9 4.6
RIEF | Sample3 5.0 4.7 5.1 4.3 5.2 4.2 - - - - 52 4.2 4.8
Sample4 5.2 4.9 5.0 4.8 4.8 4.2 - - - - 52 4.2 4.8
Sample5 4.1 4.2 4.3 4.6 4.2 4.1 - - - - 4.6 4.1 4.3
BRI E B

Name of instrument

equipment

BEE A
Salt spray Chamber

MRt

Resistance Meter

21 v, JL25 I
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RERS a.
Report No. 202206035 FI®RS: CWBDZ-QR-QC-123
Fs KNI e MR ERGE RS MAREK HERYE i
No. Iltem Condition & Method Sample No. Requirement Test Result | Conclusion
. 1ERMRENTREER. M
=EU « FFRRH ML M.
Checking by eyes Plastic part: smooth and flat
WA 1.0 L surface without discolor, broken,
ST Eyesight: > 1.0 crack, and distortion, etc. ~ ~
6.1.1 Appear’;me BARE:  (200~300) Ix 081085  |2&BHRELHM. Fi . KA o kil
Lamp: (200~300) Ix AR5 B BB 8 R B R SR B
BB (0.3~05) m .
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
EERIAR, TEE (40£3) C. BE
75%. H2SSKE A3ppm IR E
osy | BESHER (20D - oe1.0ns  |FEEERE: 20mQ Max S S
- (H2S gas test) a e_ .connec ors exposed 1o ﬂe Contact resistance: 20mQ Max. A Kb Pass
condition of temperature (40+3)C,
humidity 75%, H2S gas concentration of
3ppm for 240 hours
KRN BEEE
Result of test or range of numerical value
II:ﬁeE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Tt Tt Fints Tt Tt
. iR3uRy | 081-085 No damage. No damage. No damage. No damage. No damage. / ! /
MO8
Appearance
e | 081-085 Feitifh Feitifh Fi5ifsn Feitifh Feitifh / / /
e No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 | No.10 | Max Min Avg
Sample1 3.9 3.9 2.8 3.2 4.0 2.6 - - - - 4.0 2.6 34
Sample2 2.9 3.0 3.3 3.8 3.3 2.4 - - - - 3.8 2.4 31
RIEHT | Sample3 3.5 2.5 3.9 3.0 4.0 3.3 - - - - 4.0 2.5 3.4
R Sample4 3.0 3.2 4.2 3.0 4.1 2.7 - - - - 4.2 2.7 3.4
Contact
resistance Sample5 3.7 2.6 3.6 3.5 3.6 4.2 - - - - 4.2 2.6 35
(B
UnitmQ) Sample1 3.9 4.2 4.7 5.0 4.3 4.2 - - - - 5.0 3.9 4.4
Sample2 4.8 4.6 4.1 4.6 4.4 4.6 - - - - 4.8 4.1 45
RIS | Sample3 4.4 4.7 4.5 4.9 4.7 4.7 - - - - 4.9 4.4 4.7
Sample4 4.3 5.2 5.5 4.7 4.5 4.4 - - - - 55 43 4.8
Sample5 4.1 4.3 4.9 4.8 5.2 4.0 - - - - 5.2 4.0 4.6
XEREE B
Name of instrument
equipment

SFE iR Gas Corrosion
Test Chamber

MERT

Resistance Meter

22 U1, L 25 ;L
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RERS a.
Report No. 202206035 FI®RS: CWBDZ-QR-QC-123
Fs KNI e MR ERGE RS MAREK HERYE i
No. Iltem Condition & Method Sample No. Requirement Test Result | Conclusion
. 1ERMRENTREER. M
=EU « FFRRH ML M.
Checking by eyes Plastic part: smooth and flat
WA 1.0 L surface without discolor, broken,
ST Eyesight: > 1.0 crack, and distortion, etc. ~ ~
6.1.1 Appear’;me BBE3:  (200~300) Ix 086-090  [2&BHEREEHM. Fik . TP s ikl
Lamp: (200~300) Ix AR5 B BB 8 R B R SR B
BB (0.3~05) m .
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
EERLAR, mREE(B52)C. BE
95%. SO, SNKE A10+3ppmEIEE +
TSk (SO, |HE 2406, N
. Pas
6.3.8 Industrial gas  |Mated connectors exposed to the 086-090 IRRRFIA: ?0mQ Max. HRHEIENLTR =
s . Contact resistance: 20mQ Max. Pass
(80,) condition of temperature (35+2)°C,
humidity 95%, SO, gas concentration of
10+3ppm for 240 hours
KRN BEEE
Result of test or range of numerical value
II:ﬁeE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Tt Tt Fints Tt Tt
. iR3uRT | 086-090 No damage. No damage. No damage. No damage. No damage. / ! /
MO8
Appearance Rt Rt i Rt Rt
. 515 55 at) LV ALV
W/ | 086-090 No damage. No damage. No damage. No damage. No damage. / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 | No.10 | Max Min Avg
Sample1 3.8 3.3 3.3 4.1 3.6 3.5 - - - - 4.1 3.3 36
Sample2 3.0 3.5 3.8 3.7 3.4 3.0 - - - - 3.8 3.0 34
RIEHT | Sample3 3.2 3.3 3.1 3.3 3.5 3.7 - - - - 3.7 3.1 3.4
R Sample4 4.1 3.5 3.3 3.8 3.6 3.4 - - - - 4.1 3.3 3.6
Contact
resistance Sample5 3.3 3.7 3.8 3.3 3.2 4.1 - - - - 4.1 3.2 36
(B
UnitmQ) Sample1 5.2 5.0 5.6 43 4.5 4.8 - - - - 5.6 43 4.9
Sample2 4.3 4.3 4.5 5.2 5.2 5.0 - - - - 5.2 43 4.8
RIS | Sample3 4.5 4.1 4.0 4.8 4.6 4.3 - - - - 4.8 4.0 4.4
Sample4 5.3 5.1 5.0 4.4 4.8 3.8 - - - - 5.3 3.8 4.7
Sample5 4.8 4.2 3.9 5.1 4.2 4.8 - - - - 5.1 3.9 45
XEREE B
Name of instrument
equipment

SFE iR Gas Corrosion
Test Chamber

MERT

Resistance Meter
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MERS

B W % R
Test Result

Report No. 202206035 FI®RS: CWBDZ-QR-QC-123
Fs KNI e IME M E RS MAREK HERYE i
No. Iltem Condition & Method Sample No. Requirement Test Result | Conclusion
. 1ERMRENTREER. M
B v FREFMERIER.
Checking by eyes Plastic part: smooth and flat
MA: 1.0 surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. ~ A
6.1.1 AppearJ;nce BRER: (200~300) Ix 091-095 2&RBHFRELEM. EL . kB ;ass ;ass
Lamp: (200~300) Ix AR B BB 8 R Bt R SR B
BiuiEE: (0.3~0.5) m o
Space: (0.3~0.5) m Metal part: bright and even
GBIT 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
BET, KEEWEESERAE ERERN TR FAEL
AT (isopropy lalcohol) HiRE90% . FLE, N
6.3.9 Resistance to  |[Unmated connector (isopropy lalcohol) 091-095 Connector shall be free from HERYIEN TR ;‘
solvent immerse in solvent normal temperature fusion and discoloration that ass
90 seconds detrimental to connector function
KNERKBIEEE
Result of test or range of numerical value
II;ﬁeE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
oA Feitifh Feitifh Fi5its Feitifh Feitifh
e AT | 091-095 No damage. No damage. No damage. No damage. No damage. / / /
R
Appoarance Fifts it iR Fifts it
: 5145 5145 5145 5145 5145
RE/E | 091-095 No damage. No damage. No damage. No damage. No damage. / ! /
XEREE B
Name of instrument
equipment
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Test Result

RERS: =
Report No. 202206035 FI®RS: CWBDZ-QR-QC-123
FE | wNmBe &M S Bk 75 5 HRRES MAREK HERYE i
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
B 1ERGRENEREER. ME FRE
Checking by eyes SN ER .
MA: 1.0 L Plastic part: smooth and flat surface without
e Eyesight: > 1.0 discolor, broken, crack, and distortion, etc. A ~
6.1.1 Awwémeﬁm=<mmmm Ix 096-110  |2&BH-REXFM. EH . TRBHHNM Pass Pass
Lamp: (200~300) Ix tn R BB R B TR H R
BiEsE: (0.3~0.5) m Metal part: bright and even surface without
Space: (0.3~0.5) m rust, oxide, fog and obvious physical
GB/T 5095.2 Method 1a damage, etc.
BRI REEEENIBLLRN RS,
dh, BYNBE (245+3) C, BfiE (3t
EM  [0.5) # LEHE: 100%: s m &
6.3.10 Solderability | Dip solder tails into the molten solder 096-100 Solder coverage: 100% HRUBR TR Pass
held at (245+3) °C for (3+0.5) seconds
EIA-364-52
TJC1507-2xnABD&TJC1507-
nABD&TJC1507-nADK&TJC1507-
NAWJK#E F TIRHEEE M IR (350
10)'C, BiE)(2~4)#)-
TJC1507-2xnABD&TJC1507-
nABD&TJC1507-nADK&TJC1507-
nAWJK should meet the manual
welding conditions: temperature (350+
10)°C, time (2~4) seconds.
i@z [TJC1507-2xnABD&TJIC1507-nABDI#
Resistance |/EFig.8HIEIRIZF M. SN FiRfE , &
- ; 5 4= N =
6311 | soldering [ TJC1507-2xnABD&TJC1507-nABD 101-110 Appearance: no damage. HRYRA TR Pass
heat should meet the reflow conditions in
Fig.8.
£
45 SR BESE R
Result of test or range of numerical value
il=|
ltem Sample1 Sample2 Sample3 Sample4 Sample5
Y
E”*L&ﬁ. 100% 100% 100% 100% 100%
Solderability
ERERR Finifs T 15t Fiiifs T 15t T th
THkE L Reflow type no damage. no damage. no damage. no damage. no damage.
Resistance to
soldering heat| £ Tyou T iRl FiRl5 T iRl FiRl5 FiRt5
Manual soldering no damage. no damage. no damage. no damage. no damage.

UK BRI
Name of instrument
equipment

1R

Solder Tester

AR ER

Electric Sodering

BRI
reflow soldering
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